

Bevacizumab in glioblastomas: lights and shadows

Gian Paolo Spinelli¹
 Valeria Stati¹
 Alessandra Anna Prete¹
 Giuseppe Lo Russo¹
 Evelina Miele²
 Marsela Sinjari¹
 Maria Stefania Chiotti¹
 Francesca Romana Ciabatta¹
 Belardino Rossi¹
 Silverio Tomao¹

¹AUSL Latina (District of Aprilia), UOC Oncology, “Sapienza” University of Rome, Italy

²Department of Molecular Medicine-Italian Institute of Technology (IIT)-“Sapienza” University of Rome, Italy

Address for correspondence:

Gian Paolo Spinelli, AUSL di Latina, Distretto 1 - Aprilia
 Via Giustiniano snc - 04011 Aprilia (LT), Italy
 E-mail: gianpaolo.spinelli@uniroma1.it

Summary

Glioblastomamultiforme (GBM) is the most vascularized of all solid tumors. Several molecules governangiogenetic processes in GBM, among these the vascular endothelial growth factor (VEGF) plays a predominant role. Increasing evidence has support the capability of bevacizumab, a humanized monoclonal antibody, to inhibit the VEGF. Several clinical trials have shown an improvement in quality of life and in progression free survival of GBM patients treated by bevacizumab. Many phase II and III studies have demonstrated the importance of this drug in terms of neurological symptoms relief and rapid radiological response. Thus, in 2009, Food and Drug Administration (FDA) approved the use of bevacizumab for the treatment of recurrent GBM. However, no increase in Overall Survival (OS) has been showed and several adverse events have been related to the treatment, such as intracranial hemorrhage and venous thromboembolism. The aim of this review is to critically evaluate the efficacy and the safety associated with bevacizumab and to identify the best strategy for its use in the management of GBM.

KEY WORDS: glioblastoma, angiogenesis, VEGF, bevacizumab.

Introduction

GBM is a grade IV brain tumor, according to the World Health Organization (WHO) classification. It is the most common malignant brain tumor, associated with a poor prognosis. In case of newly diagnosed GBM the standard therapy is represented by maximal safe surgery and radiotherapy (RT) plus temozolomide (TMZ) followed by TMZ alone. TMZ is an alkylating agent and its mechanism of action is the methylation of guanine in O6 position. Despite this multimodal approach, the median OS is 14-15 months and less than 10% of patients survive 5 years after diagnosis (1, 2). Besides, after relapse or progression there is no standard treatment; OS is estimated from 3 to 9 months and the median progression free survival (PFS) is 10 weeks (3). Tumor progression is associated with alterations in multiple signaling transduction pathways. GBM are highly vascularized tumors and many angiogenetic factors are implicated in its growth. The most expressed is the VEGF, an endogenous cytokine that regulates angiogenesis and tumor blood vessel permeability (4). The angiogenesis inhibition could be an alternative therapeutic approach in GBM (5, 6). According to this hypothesis, some trials have investigated molecular target agents, such as anti-VEGF (7). Bevacizumab is a humanized monoclonal antibody that neutralized VEGF's activity. It is currently approved for other metastatic cancers. In fact, the United States Food and Drug Administration (FDA) endorsed bevacizumab for the treatment of advanced colorectal cancer (8, 9), non-small cell lung cancer (10-12), metastatic renal cell carcinoma (13, 14), metastatic ovarian (15, 16) and breast cancer (17, 18). This article gives an overview of the current knowledge on bevacizumab in GBM, moving from the molecular rationale to the clinical efficacy data and current unsolved problems, describing mechanisms of resistance, adverse effects and potential areas for future research for anti-VEGF therapy in GBM.

Search methods

We have performed a systematic review of the current literature regarding the efficacy and the safety of the use of bevacizumab in recurrent gliomas. We searched digital databases including Pubmed, EMBASE and the Cochrane Library. The literature search was performed using different keywords such as “glioblastomamultiforme”, “angiogenesis”, “VEGF”, “safety”, “efficacy”, “recurrent glioblastoma”, “bevacizumab” variously associated together. We analyzed only the full versions of all relevant studies. The ab-

strated data included general information and patients' characteristics. Studies about GBM in pediatric patients were excluded because there are some differences in terms of glioma genesis between adult and pediatric GBM (19, 20). We evaluated all the selected information with a particular attention to the efficacy, the adverse events, the chemo-resistance and new strategies associated with the bevacizumab treatment in this tumor.

Antiangiogenetic factors

Angiogenesis plays an important role for growth and metastasis of solid tumors (21). This process allows the formation of new blood vessels. New vasculature is needed for tumor growth (22). Angiogenesis is mediated by different pro angiogenic factors, for example VEGF, and by endothelial, stromal, and tumor cells, which cause vessel growth and subsequent tumor expansion (23). VEGF consists of a family of glycoproteins (VEGF-A, VEGF-B, VEGF-C, VEGF-D), and placenta growth factor. Their interaction with tyrosine kinase receptors (VEGFR-1, VEGFR-2, and VEGFR-3), activates a downstream signal that causes angiogenesis. The most important role in angiogenesis is mainly played by VEGF-A (24). The expression of VEGF correlates with the grade of gliomas (4), and VEGF expression is also observed in meningioma and brain metastases. Furthermore VEGF is a vascular permeability factor, thus its overexpression causes massive vasogenic edema with worsening of the clinical conditions (25, 26). Recent studies indicate that antiangiogenetic therapies are potentially effective in GBM and can temporarily normalize tumor vessels (6).

Bevacizumab in recurrent GBM

During the last years, anti angiogenic agents have been widely experimented in GBM treatment. Bevacizumab was approved by FDA on May 2009 for the treatment of recurrent GBM, on the basis of randomized phase II trials data (27). To date no relevant phase III studies have been performed to test bevacizumab alone or in association with chemotherapeutic agents for GBM in second line treatment or further. Trials on recurrent GBM have shown that bevacizumab alone is able to increase response rate on MRI, median and 6-month progression-free survival (PFS), and modestly overall survival, allowing an improvement of neurological function and a reduction of steroids (28). Several schedules have been studied, but the association of bevacizumab with irinotecan is the most frequently tested. In a phase II trial published on October 2007, Vredenburgh et al. tested bevacizumab together with irinotecan in two cohorts of patients with diagnosis of first GBM relapse. The first cohort received bevacizumab 10 mg/kg and irinotecan every 14 days. The dose of irinotecan was 340 mg/mq for patients who were concomitantly treated with enzyme-inducing antiepileptic drugs (EIAEDs) and 125 mg/mq for pa-

tients not in treatment with EIAEDs. The second cohort received bevacizumab 15 mg/kg every 21 days and irinotecan 350 mg/mq (for patients in treatment with EIAEDs) or 125 mg/mq (for patients not in treatment with EIAEDs) on days 1, 8, 22, 29 of a 42-days cycle. Primary endpoint was 6 months PFS and it was reached, suggesting that this regimen did improve PFS in patients at the second line of treatment for GBM (11). The median OS was 42 weeks, with a 95% CI from 35 to 60 weeks. Data about toxicity showed a high risk of thromboembolic events (29). Another phase II trial conducted by Friedman et al. compared bevacizumab 10 mg/kg every 14 days with bevacizumab at the same doses together with irinotecan every 14 days in patients affected by GBM at the first or second relapse after treatment with TMZ and RT. Also in this study the primary endpoint was 6 months PFS. It was 42.6% in the bevacizumab group, and 50.3% in the bevacizumab plus irinotecan group; the median PFS time was 4.2 months and 5.6 months respectively; the median OS time was 9.2 months and 8.7 months respectively. So this study demonstrates that bevacizumab, alone or in combination with irinotecan, is active in treatment of GBM relapses (30). Encouraging results about bevacizumab alone for relapsing GBM was also shown in a phase II trial conducted by Kreisl et al. They enrolled 48 patients with recurrence of GBM pretreated with TMZ and RT, and treated them with bevacizumab at the doses of 10 mg/kg every 14 days. At the progression of disease they were treated with bevacizumab at the same doses plus irinotecan 340 mg/mq or 125 mg/mq (if they respectively assumed or not EIAEDs). Taking into account patients treated with bevacizumab alone, the 6-month PFS was 29% (95% CI, 18% to 48%); the median PFS time was 16 weeks (95% CI, 12 to 26 weeks) and the median overall survival was 31 weeks (95% CI, 21 to 54 weeks). For this group of patients the overall radiographic response rate evaluated with Levin criteria was 71%, while if evaluated with Macdonald criteria the response rate was 35%. Unfortunately, in the group treated with bevacizumab and irinotecan at the progression of disease (19 patients), no radiographic response was found using Macdonald criteria, and only one using Levine criteria. This caused an anticipated closure of patients' accrual for this phase of the study (31). A meta analysis conducted in 2012 by Zhang et al. confirmed that combination between bevacizumab and irinotecan in patients with recurrent GBM had a favorable impact on 6 months PFS and on objective response rate if compared with bevacizumab as single agent therapy; instead, in terms of overall survival the advantage was marginal. Patients treated with bevacizumab and irinotecan showed a higher rate of discontinuation. Fatigue, headache, nausea, diarrhea and hypertension were the most common adverse events reported by patients. The authors concluded that the choice between a single agent therapy based on bevacizumab, or the association regimen with irinotecan, needs to be individualized (32). Cecchi et al. on March 2013 published a retrospective observational analysis in which the use of bevacizumab alone was compared

to its association with irinotecan in recurrent GBM patients. In this study they enrolled patients treated with bevacizumab 10 mg/kg alone or in combination with irinotecan 340 mg/m² every two weeks. Primary endpoints were median PFS and OS and 6-month PFS and OS. Median PFS resulted 5.1 month in the bevacizumab group and 15.4 months in the group treated with bevacizumab plus irinotecan (*p* value = 0.20); 6-months PFS was 45% for bevacizumab group and 69% for bevacizumab plus irinotecan group. Median OS was 6.8 months for bevacizumab alone group and 11.1 months for bevacizumab plus irinotecan group (*p* value = 0.62). 6-months OS was 100% for bevacizumab alone group and 90% for bevacizumab plus irinotecan group. This study was designed to compare the results in PFS and OS of bevacizumab (alone or with irinotecan) used in everyday practice to data existing in literature. Though a small sample size (19 patients), results are comparable with data existing in literature (33). Also Hasselbach et al. tested the association of bevacizumab and irinotecan with a supplement of cetuximab. They conducted a phase II trial using bevacizumab (10 mg/kg) plus irinotecan (340 mg/m² for patients in therapy with EIAEDs or 125 mg/m² for patients not in therapy with EIAEDs) and cetuximab (400 mg/m² as loading dose followed by 250 mg/m² every week). Median PFS and 6-month PFS were the primary endpoints. The median PFS was 16 weeks (95% CI: 13-20 weeks), while the 6-month PFS was 33% (95% CI: 19%-48%). Median OS was 30 weeks (95% CI: 23-37 weeks). The response rate measured in intention-to-treat (ITT) population was 26% (95% CI: 14%-41%). These results were encouraging, but data about safety showed a limited tolerability of this regimen. In fact 29 patients (67%) had skin toxicity, 15 patients (35%) had infections, of which 6 (14%) had grade 3-4 infections (34). Soffiotti et al. performed a phase II trial in which the association between bevacizumab and fotemustine was tested in patients affected by recurrent GBM. The schedule consisted of a phase of induction with bevacizumab (10 mg/kg on day 1 and 15) and fotemustine (75 mg/m² on day 1 and day 8) followed by a maintenance phase with bevacizumab (10 mg/kg) and fotemustine (75 mg/m² every 3 weeks). The 6-month PFS was 42.6 % (95% CI 29.3-55.2) and the median PFS 5.2 months (95% CI 3.8-6.6). The 6-month OS resulted 75.9 % (95% CI 62.2-85.2) and the median OS 9.1 months (95% CI 7.3-10.3). These results were satisfying, but not sufficient to demonstrate an effective superiority of the association between bevacizumab and fotemustine over the single agent therapy with bevacizumab alone or fotemustine alone (35). Reardon et al. in 2012 tested a combination of bevacizumab, irinotecan and carboplatin in 40 patients with recurrence of GBM in a phase II, single arm trial. All patients received bevacizumab 10 mg/kg and irinotecan 340 mg/m² or 125 mg/m² (in case of concomitant therapy with EIAEDs or not respectively) every 14 days, while carboplatin was administered at an AUC 4 at the day 1 of a 28 days cycle. This trial showed a significant toxicity increase due to the combination of these three drugs. The percentage of patients who re-

quired a therapy discontinuation caused by side effects was high (28%, 11 patients); one patient died for treatment-related intestinal perforation. On the other hand, results in terms of survival were disappointing: the PFS at six months was only 46.5% (95% CI: 30.4-61.0%); the median OS was 8.3 months (95% CI: 5.9-10.7 months). The best radiographic response was not complete response but partial response, in 13 patients (33%). The authors concluded that this schedule does not improve progression free survival and overall survival if compared with bevacizumab alone (36). So the most common schedule of bevacizumab is 10 mg/kg every 2 weeks, but in a small study, including only fourteen patients (median age, 46 years) Kaloshi et al. retrospectively investigated the efficacy of bevacizumab 5 mg/kg every 3 weeks. Five patients (36%) had a partial response, 7 (50%) had stable disease, and 2 (14%) underwent to progression. This dosage was well tolerated by the patients in fact were not described grade III-IV toxicities. OS was 6.4 months so the authors concluded that 3-week schedule of 5 mg/kg bevacizumab was substantial efficacy and safety in patients with recurrent GBM (37). Another schedule used in GBM recurrence was ICE (Ifosfamide, Carboplatin and Etoposide) together with bevacizumab. In 2013 Arakawa et al. published a retrospective analysis of 8 cases of patients affected by GBM treated with this schedule at the second recurrence. ICE regimen consisted of ifosfamide 750 mg/m²/day, carboplatin 75 mg/m²/day, and etoposide 75 mg/m²/day on day 1, 2, and 3 in every 4-6 weeks; bevacizumab was administered at the doses of 10 mg/kg for 3 cycles, every two weeks. These patients already received ICE regimen as second line therapy after the first line therapy with TMZ. The six months PFS was 25% (95% CI, 0-55.0%). The median OS after onset was 23.3 months (95% CI, 16.2-55.8 months). Data about safety showed no grade 4 toxicity, and only one death, not treatment related. 60% of the grade 2 and 3 adverse events were hematological. Thus, this association can be considered safe and may improve clinical conditions in these patients (38). In a retrospective analysis Nghiempu et al. tried to compare the single agent therapy based on the association of bevacizumab and other antineoplastic agents to other regimens not comprising bevacizumab in their schedule. The most frequent drugs associated with bevacizumab in the treated group were irinotecan (31 of 44 patients), carboplatin (8 patients), lomustine (3 patients), etoposide (2 patients). In the control group, patients were treated with several regimens (25 of 79 patients treated with lomustine, 8 patients with carboplatin, 2 patients with irinotecan and 1 patient with carmustine). Other patients were enrolled in trials. Results showed a significant improvement in median PFS for the treated group (median PFS in the treated group was 4.25 months while in the control group was 1.82 months); even the median OS was better in the treated group (9.01 months) than that obtained in the control group (6.11 months) (39) (Tab. 1). In conclusion, it seems that bevacizumab is effective, safe and well tolerated in second line treatment of GBM. Among the various combination regimens tested, bevacizumab

Table 1 - Studies in which bevacizumab has been tested for the treatment of recurrent glioblastoma.

AUTHOR	TYPE OF STUDY	PATIENT SELECTION	TREATMENT	ENDPOINTS
Vredenburgh et al., 2007 (1)	Phase II trial	Patients with histologically proven GBM in progression after treatment with radiotherapy and TMZ	Two cohorts of patients: - bevacizumab 10 mg/kg and CPT-11 340 mg/mq (for patients in treatment with EIAEDs) or 125 mg/mq (for patients not in treatment with EIAEDs) every 14 days - bevacizumab 15 mg/kg every 21 days and CPT-11 350 mg/mq (for patients in treatment with EIAEDs) or 125 mg/mq (for patients not in treatment with EIAEDs) on days 1, 8, 22, 29 of a 42-days cycle	- Primary endpoint: six months PFS; - Secondary endpoints: OS, toxicity
Friedman et al., 2009 (2)	Phase II trial	Patients with histologically proven GBM in first or second relapse after treatment with radiotherapy and TMZ. KPS \geq 70%; life expectancy greater than 12 weeks	Patients randomly assigned to receive: - bevacizumab 10 mg/kg every 14 days - bevacizumab 10 mg/kg and CPT-11 340 mg/mq (for patients in treatment with EIAEDs) or 125 mg/mq (for patients not in treatment with EIAEDs) every 14 days For a 6-weeks cycle	- Primary endpoint: six months PFS, objective response rate - Secondary endpoints: OS, safety
Kreisl et al., 2009 (3)	Phase II trial	Patients with histologically proven recurrence of GBM after treatment with standard external beam fractionated radiotherapy and TMZ. KPS \geq 60%; life expectancy greater than 2 months	All patients were treated with bevacizumab 10 mg/kg every 14 days on a 28-days cycle. Patients with progressive disease on bevacizumab were treated with bevacizumab 10 mg/kg and CPT-11 340 mg/mq (for patients in treatment with EIAEDs) or 125 mg/mq (for patients not in treatment with EIAEDs) every 14 days for a 4-weeks cycle	- Primary endpoint: six months PFS - Secondary endpoints: objective response rate; exploratory analyses of correlation between response and PFS
Reardon et al., 2013 (7)	Phase II trial	Patients with histologically proven recurrence of GBM after treatment with radiotherapy and TMZ. KPS \geq 70%	All patients received bevacizumab 10 mg/kg every 14 days; carboplatin was administered at an AUC of 4 on day 1 of a 28-days cycle; CPT-11 dose was 340 mg/mq for patients in treatment with EIAEDs and 125 mg/mq for patients not in treatment with EIAEDs on days 1 and 14.	- Primary endpoint: six months PFS - Secondary endpoint: safety
Arakawa et al., 2013 (8)	Retrospective analysis	Patients with histologically proven GBM at second relapse, previously treated with ICE (Ifosfamide-Carboplatin-Etoposide) regimen	All patients received ICE regimen (consisting of ifosfamide 750 mg/m ² /day on day 1, 2, and 3, carboplatin 75 mg/m ² /day on day 1, 2, and 3, and etoposide 75 mg/m ² /day on day 1, 2, and 3 in every 4-6 weeks) in combination with 3 cycles of 10 mg/kg bevacizumab, every two weeks.	Six months PFS, median OS

to be continued

continued from Table 1 - Studies in which bevacizumab has been tested for the treatment of recurrent glioblastoma.

AUTHOR	TYPE OF STUDY	PATIENT SELECTION	TREATMENT	ENDPOINTS
Hasselbalch et al., 2010 (5)	Phase II trial	Patients with histologically proven primary GBM and MRI-verified recurrent or progressive disease (PD), previously treated with radiotherapy and TMZ	Bevacizumab and irinotecan administered every 2 weeks. Irinotecan dose was 340 mg/mq for patients in treatment with EIAEDs and 125 mg/mq for patients not in treatment with EIAEDs. Cetuximab was administered at the dose of 400 mg/m ² as loading dose followed by 250 mg/m ²	- Primary endpoint: 6-month PFS - Secondary endpoints: TTP, OS
Nghiempfu et al., 2009 (9)	Retrospective analysis	Patients with tissue diagnosis of GBM and treated with radiation therapy and concurrent temozolomide chemotherapy at the time of diagnosis.	- treated cohort: patients who received treatment with off-label bevacizumab for recurrent GBM at 5 mg/kg every 2 weeks (most of them received concurrent irinotecan. Other patients received carboplatin or lomustine or etoposide) - control cohort: patients who had never received bevacizumab. Other treatments were admitted (mainly lomustine or carboplatin or carmustine or irinotecan)	PFS, OS
Soffietti et al., 2013 (6)	Phase II trial	Patients with histological diagnosis of glioblastoma at original surgery or at reoperation; first progression after radiotherapy and concomitant/adjuvant temozolomide; KPS ≥ 70%	Induction phase with bevacizumab at 10 mg/kg intravenously on day 1 and 15 and fotemustine at 75 mg/m ² intravenously on day 1 and day 8, followed after an interval of 3 weeks by a maintenance phase with bevacizumab at 10 mg/kg and fotemustine at 75 mg/m ² every 3 weeks	- Primary endpoint: 6-month PFS - Secondary endpoints: OS, RR and toxicity
Cecchi et al., 2013 (4)	Retrospective analysis	patients with histologically proven glioblastoma in first or second relapse, previously treated with standard radiotherapy and temozolomide	All patients received bevacizumab 10 mg/kg alone or associated with irinotecan 340 mg/m ² intravenously every two weeks	6-month PFS, 6-month OS, median PFS, median OS

Caption

PFS: progression free survival
 OS: overall survival
 TTP: time to progression
 RR: response rate
 GBM: glioblastoma multiforme
 TMZ: temozolomide
 EIAEDs: enzyme inducing antiepileptic drugs
 KPS: Karnofsky performance score

plus irinotecan turned out to be the best association in terms of efficacy and safety. The addition of carboplatin seems to have a very limited impact on survival endpoints. On the other hand, many open questions remain about the use of bevacizumab in this kind of patients. For example, it is still unclear if the association between bevacizumab and other drugs should be considered recommended, or not. The mechanism of action of bevacizumab in GBM is still controversial. In fact

Prestegarden et al. described an independent angiogenesis from GBM cells proliferation. They demonstrated that this tumor growth originates from some stem like tumor cells, which exhibit a strong proliferative activity. So the authors argued that blocking the angiogenesis in GBM could be not sufficient to stop tumor growth (40). However, bevacizumab improves intratumoral blood circulation. The rationale of an association therapy of bevacizumab plus a cytotoxic or a

cytostatic agent origins from the hypothesis that the normalization of tumor blood vessels induced by bevacizumab leads to an increased drug delivery into the tumor bed (27). In the end, no relevant phase III studies are available about the use of bevacizumab in recurrent GBM. This data would be important to assess even the correct dosage of bevacizumab and the right duration of the treatment.

Bevacizumab in newly diagnosed GBM

Despite treatments, patients with newly diagnosed GBM have poor prognosis. Given the results with bevacizumab in the treatment of recurrent GBM, some investigators evaluated the possible association of bevacizumab with standard therapy (RT with concomitant TMZ followed by TMZ) for patients with newly diagnosed GBM (2). Some pilot studies with a small number of patients, evaluated the safety of adding bevacizumab to standard protocol, anticipating larger phase II trials (41, 42). An example is represented by a phase II trial of Lai et al. In this study seventy patients with newly diagnosed GBM were treated with bevacizumab (10 mg/kg every 2 weeks) in association with RT (30 x 200 Gy), plus TMZ (75 mg/m² daily). The results showed a median OS of 19.6 and PFS of 13.6 months (43). From 2006 through 2010, Narayan et al. enrolled 51 patients with newly diagnosed GBM. Twenty-nine days after surgery, patients were treated with RT and concomitant TMZ (75 mg/m² daily for 42 days) in association with bevacizumab (10 mg/kg every 2 weeks), followed by 6 cycles of adjuvant therapy consisting of TMZ (150 mg/m² on Days 1-7 every 28 days) with bevacizumab (10 mg/kg on Days 8 and 22 every 28 days). PFS and OS at 12 months were 51% and 85.1% respectively. The treatment was well tolerated and Grade III/IV toxicities were observed in only 10 patients (19.6%). The conclusions were that the addition of bevacizumab to the standard therapy improved both PFS and OS in patients with newly diagnosed GBM, with an acceptable safety (44).

In another trial, Vrendenburgh et al evaluated 125 patients treated with standard RT plus concurrent TMZ (75 mg/m² for 42 days) and bevacizumab (10 mg/kg every 2 weeks). After RT, adjuvant therapy with TMZ (150-200 mg/m², on days 1 and 5 every 28 days) and bevacizumab (10 mg/Kg every 2 weeks) was carried on. Their results were very similar to the Narayan's study, in fact PFS at 6 months, 12 months and 24 months was 88%, 64% and 16%, respectively, while OS was 94%, 82% and 44%, respectively (45).

In patients with newly diagnosed GBM the efficacy and safety of combination of bevacizumab with standard therapy were finally evaluated in phase III trials. The AVAglio study demonstrated an improvement in quality of life, conversely, the RTOG 0825 (46) trial showed a negative impact on neurocognitive functions. AVAglio is a phase III double-blind randomized trial 921 patients after surgery to bevacizumab or placebo plus standard therapy (RT and TMZ) followed by TMZ and then maintenance bevacizumab or placebo until pro-

gression. Primary outcomes were PFS and OS. The authors showed a median PFS of 6.2 months in the placebo arm and 10.6 months in the bevacizumab arm (47) (Tab. 2).

Furthermore other studies evaluated additional antiangiogenic agents, such as vatalanib, vandetanib, and ABT-510, in combination with TMZ and RT for the treatment of patients with newly diagnosed glioblastoma (48-50).

Radiological response

Bevacizumab produces a rapid decrease in contrast enhancement on computed tomography (CT) (CT)/MRI. It is not associated to its antitumor effect but to reduction of vascular permeability to contrast agents caused by bevacizumab (51). This radiological response is yet evident 6 weeks after the beginning of Bevacizumab treatment (52). In brain tumors the Macdonald criteria have been used to evaluate response after treatment (53). These criteria have significant limitations. They mainly considered the enhancing tumor area on CT or MRI, but they did not evaluate the pseudo-response or expansion of the non-enhancing areas or clinical features after antiangiogenic treatment. Iwamoto et al. also confirmed that contrast enhanced MRI did not adequately evaluate disease status during bevacizumab treatment for recurrent GBM. In fact the authors reported different results such as that 46% of patients had larger enhancing lesions, 16% had a new enhancing lesion and 35% had progression of predominantly non enhancing tumors at the time of bevacizumab discontinuation (54). Because contrast enhancement is nonspecific, new criteria were developed to permit a better evaluation of the efficacy of new drugs. Thus, the Response Assessment in Neuro-Oncology Working Group (RANO) created new criteria to evaluate the response to treatment including antiangiogenic therapy (55). Unlike Macdonald criteria, the RANO criteria also considered clinical parameters, such as steroid treatment and neurological symptoms. Despite this further research is needed to study new imaging techniques, for example perfusion and diffusion-weighted-imaging (56, 57).

Conclusion

Bevacizumab is effective in patients with recurrent GBM, with tolerable toxicity. We have reported here some papers showing an improvement of PFS and OS in recurrent GBM patients treated with bevacizumab. However, the optimal bevacizumab dose and schedule is still debated. In general the most common schedule of bevacizumab is 10 mg/kg every 2 weeks, but a single center experience recently published by Kaloshi Get al., also demonstrated the efficacy and safety of a 3-week schedule of 5 mg/kg bevacizumab in patients with recurrent GBM (37).

However the optimal bevacizumab dose and schedule is still debated as well as the duration of the treat-

Table 2 - Efficacy and safety of bevacizumab in patients with newly diagnosed GBM.

AUTHOR	TYPE OF STUDY	PATIENT SELECTION	TREATMENT	ENDPOINTS
Lai et al., 2011 [43]	Phase II study	70 Patients with newly diagnosed GBM enrolled between August 2006 and November 2008.	All patients received standard RT associated with daily 75 mg/m ² TMZ, and Bevacizumab at 10 mg/kg every 2 weeks followed, after a 2-week interval, by TMZ at 150 to 200 mg/m ² for 5 days every 4 weeks and continuation of Bevacizumab every 2 weeks.	- OS 19.6 months - PFS 13.6 months
Narayana et al., 2012 [44]	Clinical trial	51 patients with newly diagnosed GBM	All patient was treated with RT with bevacizumab 10 mg/kg on Days 14 and 28 and TMZ 75 mg/m ² followed by 6 cycles of bevacizumab 10 mg/kg every 2 weeks with TMZ 150 mg/m ²	- 6 month PFS rates 85.1% - 12 month PFS rates 51%, - 12 month OS rates 85.1% - 24 month OS rates 42.5%
Chinot et al., 2011 [41]	Phase III trial double-blind randomized trial	921 patients with newly diagnosed GBM after surgery	Patients double-blind randomized in bevacizumab or placebo group associated with RT and TMZ followed by TMZ and maintenance bevacizumab or placebo until progression	- median PFS 6.2 months in placebo group - median PFS 10.6 months in the bevacizumab group
Vrendenburgh et al., 2012 [45]	Clinical trial	-125 patients with newly diagnosed GBM - 5 patients stopped the protocol therapy	All patients received standard RT and concomitant 75 mg/m ² daily TMZ. Bevacizumab was given at 10 mg/kg every 14 days after 4 weeks of surgery.	- 6-months PFS 88% - 12-months PFS 64% - 24-months PFS 16% - 6-months OS 94% - 12-months OS 82% - 24-months OS 44%

ment. To date, there is not effective therapy following bevacizumab progression in treatment of recurrent GBM but the data supporting bevacizumab continuation among other solid tumors such as colorectal cancer (58), led some authors to examine bevacizumab continuation recurrent GBM too (59, 60) (54). In fact Reardon et al. in a meta-analysis of 5 phase II trials suggested the prolongation of treatment after bevacizumab failure in recurrent GBM. Median OS and OS at 6 months for patients who continued bevacizumab therapy after progression were 5.9 months and 49.2%, compared with 4.0 months and 29.5% for those treated with a non-bevacizumab regimen. OS for patients who did not receive further therapy after initial PD was only 1.5 months. To confirm these findings are needed furthermore studies (61). Instead for newly diagnosed GBM, the phase III AVAGLIO study have shown better PFS when bevacizumab is associated with standard therapy.

Mechanisms of resistance to antiangiogenic treatment increase tumor invasion and progression (62). Mechanisms of resistance can be caused by mutation of the

oncogenes (63), or by alterations in drug uptake and efflux (64). Furthermore GBM could adapt to the presence of VEGF inhibitors preserving tumor growth by alternative pathways. So new strategies to identify these escape mechanisms and appropriate salvage therapies are still to be identified. For example clinical trials that evaluate the association between angiogenesis inhibitors and drugs such as c-Met are needed (65). It is also important to evaluate the safety. Bevacizumab is generally well tolerated. BRAIN study reported the most common adverse events (AEs) associated with the use of bevacizumab alone at the dose of 10 mg/kg every 2. The most frequent AEs were Fatigue (45.2% of patients), headache (36.9% of patients), hypertension (29.8% of patients) and thromboembolism (12.5% of patients). Only 4.8% of patients discontinued the treatment due to adverse events. Instead the death was observed in 2.4% of patients (66). However, in the Kreisl et al. study were not described discontinuations or deaths related to bevacizumab (67). The serious AEs, such as severe intracranial hemorrhage, gastrointestinal perforation, cardiac failure, were low.

In an other work, Bokstein et al., evaluated the AEs at a different dosage. They evaluated 20 patients with recurrent GBM treated with a dose of 5 mg/kg of Bevacizumab associated with 125 mg/m² irinotecan every 2 weeks. The AEs were mild and percentages of vascular complication were low (68). Despite the limitations of anti-angiogenesis drugs in GBM, bevacizumab still represent an important therapeutic strategy to treat this cancer. Despite the aggressive management in the treatment of GBM (neurosurgical resection, radiation, and systemic therapy) its prognosis remains poor. Probably it is associated to a complex genomic heterogeneity of GBM. In particular in this review we considered some studies that showed a progress in the treatment of recurrent GBM. Despite this, there are important issues to be solve, for example the dose and the timing of bevacizumab treatment. In addition, more studies are needed to better understand the biology of GBM and to identify the mechanisms of tumor resistance. Further studies and more research are required to address the problem of the poor prognosis of GBM.

References

1. Stupp R, Mason WP, Van den Bent MJ, Weller M, Fisher B, Taphoorn MJ, Belanger K, et al. European Organisation for Research and Treatment of Cancer Brain Tumor and Radiotherapy Groups; National Cancer Institute of Canada Clinical Trials Group. Radiotherapy plus concomitant and adjuvant temozolomide for glioblastoma. *N Engl J Med.* 2005; 352(10):987-996.
2. Stupp R, Hegi ME, Mason WP, van den Bent MJ, Taphoorn MJ, Janzer RC, Ludwin SK, et al. European Organisation for Research and Treatment of Cancer Brain Tumour and Radiation Oncology Groups; National Cancer Institute of Canada Clinical Trials Group. Effects of radiotherapy with concomitant and adjuvant temozolomide versus radiotherapy alone on survival in glioblastoma in a randomised phase III study: 5-year analysis of the EORTC-NCIC trial. *Lancet Oncol.* 2009; 10(5):459-466.
3. Wong ET, Hess KR, Gleason MJ, Jaeckle KA, Kyritsis AP, Prados MD, Levin VA, Yung WK. Outcomes and prognostic factors in recurrent glioma patients enrolled onto phase II clinical trials. *J Clin Oncol.* 1999; 17(8):2572-2578.
4. Chaudhry IH, O'Donovan DG, Brenchley PE, Reid H, Roberts IS. Vascular endothelial growth factor expression correlates with tumour grade and vascularity in gliomas. *Histopathology.* 2001; 39(4):409-415.
5. Tuettenberg J, Friedel C, Vajkoezy P. Angiogenesis in malignant glioma—A target for antitumor therapy? *Critical Rev in Onc/Hematol.* 2006; 59(3):181-193.
6. Jain RK, di Tomaso E, Duda DG, Loeffler JS, Sorensen AG, Batchelor TT. Angiogenesis in brain tumors. *Nature Rev Neuroscience.* 2007; 8(8):610-622.
7. Spinelli GP, Miele E, Lo Russo G, Miscusi M, Codacci-Pisanelli G, Petrozza V, Papa A, Frati L, Della Rocca C, Gulino A, Tomao S. Chemotherapy and target therapy in the management of adult high-grade gliomas. *Curr Cancer Drug Targets.* 2012; 12(8):1016-1031.
8. Hurwitz H, Fehrenbacher L, Novotny W, Cartwright T, Hainsworth J, Heim W, Berlin J, Baron A, Griffing S, Holmgren E, Ferrara N, Fyfe G, Rogers B, Ross R, Kabbinavar F. Bevacizumab plus irinotecan, fluorouracil, and leucovorin for metastatic colorectal cancer. *N Engl J Med.* 2004; 350(23):2335-2342.
9. Heinemann V, Hoff PM. Bevacizumab plus irinotecan-based regimens in the treatment of metastatic colorectal cancer. *Oncology.* 2010; 79(1-2):118-28. doi: 10.1159/000314993. Epub 2010 Nov 22.
10. Cohen MH, Gootenberg J, Keegan P, Pazdur R. FDA drug approval summary: bevacizumab (Avastin) plus Carboplatin and Paclitaxel as first-line treatment of advanced/metastatic recurrent nonsquamous non-small cell lung cancer. *Oncologist* 2007; 12(6):713-718.
11. Sandler A, Gray R, Perry MC, Brahmer J, Schiller JH, Dowlati A, Lilenbaum R, Johnson DH. Paclitaxel-carboplatin alone or with bevacizumab for non-small-cell lung cancer. *N Engl J Med.* 2006; 355(24):2542-2550.
12. Niho S, Kunitoh H, Nokihara H, Horai T, Ichinose Y, Hida T, Yamamoto N, Kawahara M, et al. JO19907 Study Group. Randomized phase II study of first-line carboplatin-paclitaxel with or without bevacizumab in Japanese patients with advanced non-squamous non-small-cell lung cancer. *Lung Cancer* 2012; 76(3):362-367. doi: 10.1016/j.lungcan.2011.12.005. Epub 2012 Jan 14.
13. Escudier B, Pluzanska A, Koralewski P, Ravaud A, Bracarda S, Szczylk C, Chevreau C, Filipek M, Melichar B, Bajetta E, Gorbunova V, Bay JO, Bodrogi I, Jagiello-Gruszfeld A, Moore N. AVOREN Trial investigators. Bevacizumab plus interferon alfa-2a for treatment of metastatic renal cell carcinoma: a randomised, double-blind phase III trial. *Lancet.* 2007; 370(9605):2103-2111.
14. Escudier B, Bellmunt J, Négrier S, Bajetta E, Melichar B, Bracarda S, Ravaud A, Golding S, Jethwa S, Sneller V. Phase III trial of bevacizumab plus interferon alfa-2a in patients with metastatic renal cell carcinoma (AVOREN): final analysis of overall survival. *J Clin Oncol.* 2010 1; 28(13):2144-2150. doi: 10.1200/JCO.2009.26.7849. Epub 2010 Apr 5.
15. Perren TJ, Swart AM, Pfisterer J, Ledermann JA, Pujade-Lauraine E, Kristensen G, Carey MS, Beale P, Cervantes A, Kurzeder C, du Bois A, Sehouli J, Kimmig R, Stähle A, Collinson F, Essapen S, Gourley C, Lortholary A, Selle F, Mirza MR, Lemin A, Plante M, Stark D, Qian W, Parmar MK, Oza AM; ICON7 Investigators. A phase 3 trial of bevacizumab in ovarian cancer. *N Engl J Med.* 2011; 365(26):2484-2496.
16. Stark D, Nankivell M, Pujade-Lauraine E, Kristensen G, Elit L, Stockler M, Hilpert F, Cervantes A, Brown J, Lanceley A, Velikova G, Sabate E, Pfisterer J, Carey MS, Beale P, Qian W, Swart AM, Oza A, Perren T. Standard chemotherapy with or without bevacizumab in advanced ovarian cancer: quality-of-life outcomes from the International Collaboration on Ovarian Neoplasms (ICON7) phase 3 ran-

- domised trial. *Lancet Oncol.* 2013; 14(3):236-43. doi: 10.1016/S1470-2045(12)70567-3. Epub 2013 Jan 18.
17. Miller K, Wang M, Gralow J, Dickler M, Cobleigh M, Perez EA, Shenkier T, Cella D, Davidson NE. Paclitaxel plus bevacizumab versus paclitaxel alone for metastatic breast cancer. *N Engl J Med.* 2007; 357(26): 2666-2676.
 18. Lang I, Brodowicz T, Ryvo L, Kahan Z, Greil R, Beslija S, Stemmer SM, Kaufman B, Zvirbulis Z, Steger GG, Melichar B, Pienkowski T, Sirbu D, Messinger D, Zielinski C. Central European Cooperative Oncology Group. Bevacizumab plus paclitaxel versus bevacizumab plus capecitabine as first-line treatment for HER2-negative metastatic breast cancer: interim efficacy results of the randomised, open-label, non-inferiority, phase 3 TURANDOT trial. *Lancet Oncol.* 2013; 14(2):125-33. doi: 10.1016/S1470-2045(12)70566-1. Epub 2013 Jan 10.
 19. Miele E, Buttarelli FR, Arcella A, Begalli F, Garg N, Silvano M, Po A, Baldi C, Carissimo G, Antonelli M, Spinelli GP, Capalbo C, Donofrio V, Morra I, Nozza P, Gulino A, Giangaspero F, Ferretti E. High-throughput microRNA profiling of pediatric high-grade gliomas. *Neuro Oncol.* 2014; 16(2):228-40. doi: 10.1093/neuonc/not215. Epub 2013 Dec 4.
 20. Sturm D, Bender S, Jones DT, Lichter P, Grill J, Becher O, Hawkins C, Majewski J, Jones C, Costello JF, Iavarone A, Aldape K, Brennan CW, Jabado N, Pfister SM. Paediatric and adult glioblastoma: multi-form (epi)genomic culprits emerge. *Nat Rev Cancer.* 2014 24;14(2):92-107. doi: 10.1038/nrc3655.
 21. Gupta MK, Qin RY. Mechanism and its regulation of tumor-induced angiogenesis. *World J Gastroenterol.* 2003; 9(6):1144-55.
 22. Hicklin DJ, Ellis LM. Role of the vascular endothelial growth factor pathway in tumor growth and angiogenesis. *J Clin Oncol.* 2005; 23(5):1011-1027.
 23. Hanahan D, Folkman J. Patterns and emerging mechanisms of the angiogenic switch during tumorigenesis. *Cell.* 1996; 86(3):353-364.
 24. Gil-Gil MJ, Mesia C, Rey M, Bruna J. Bevacizumab for the treatment of glioblastoma. *Clin Med Insights Oncol.* 2013; 7:123-35. doi: 10.4137/CMO.S8503. Print 2013.
 25. Berkman RA, Merrill MJ, Reinhold WC, et al. Expression of the vascular permeability factor/vascular endothelial growth factor gene in central nervous system neoplasms. *J Clin Invest.* 1993; 91(1):153-159.
 26. Gerstner ER, Duda DG, di Tomaso E, et al. VEGF inhibitors in the treatment of cerebral edema in patients with brain cancer. *Nat Rev Clin Oncol.* 2009; 6(4):229-236.
 27. Cohen MH, Shen YL, Keegan P, Pazdur R. FDA drug approval summary: bevacizumab (Avastin) as treatment of recurrent glioblastoma multiforme. *Oncologist* 2009; 14(11):1131-1138.
 28. Soffietti R, Trevisan E, Rudà R. What have we learned from trials on antiangiogenic agents in glioblastoma? *Expert Rev Neurother.* 2014; 14(1):1-3. doi: 10.1586/14737175.2014.873277.
 29. Vredenburgh JJ, Desjardins A, Herndon JE. et al. Bevacizumab Plus Irinotecan in Recurrent Glioblastoma Multiforme. *J Clin Oncol.* 2007; 25(30):4722-4729.
 30. Friedman HS, Prados MD, Wen PY, Mikkelsen T, Schiff D, Abrey LE, Yung WK, Paleologos N, Nicholas MK, Jensen R, Vredenburgh J, Huang J, Zheng M, Cloughesy T. Bevacizumab Alone and in Combination With Irinotecan in Recurrent Glioblastoma. *J Clin Oncol.* 2009; 27(28):4733-4740.
 31. Kreisl TN, Kim L, Moore K, Duic P, Royce C, Stroud I, Garren N, Mackey M, Butman JA, Camphausen K, Park J, Albert PS, Fine HA. Phase II Trial of Single-Agent Bevacizumab Followed by Bevacizumab Plus Irinotecan at Tumor Progression in Recurrent Glioblastoma. *J Clin Oncol.* 2009; 27(5):740-745.
 32. Zhang G, Huang S, Wang Z. A meta-analysis of bevacizumab alone and in combination with irinotecan in the treatment of patients with recurrent glioblastoma multiforme. *Neurol Clin Neurosci.* 2012; 19(12):1636-1640.
 33. Cecchi M, Vaiani M, Ceroti M, Banfi R. A retrospective observational analysis to evaluate the off-label use of bevacizumab alone or with irinotecan in recurrent glioblastoma. *Int J Clin Pharm.* 2013; 35(3):483-487.
 34. Hasselbalch B, Lassen U, Hansen S, Holmberg M, Sørensen M, Kosteljanetz M, Broholm H, Stockhausen MT, Poulsen HS. Cetuximab, bevacizumab, and irinotecan for patients with primary glioblastoma and progression after radiation therapy and temozolomide: a phase II trial. *Neuro-Oncology.* 2010; 12(5):508-516.
 35. Soffietti R, Trevisan E, Bertero L, Cassoni P, Morra I, Fabrini MG, Pasqualetti F, Lolli I, Castiglione A, Ciccone G, Rudà R. Bevacizumab and fotemustine for recurrent glioblastoma: a phase II study of AINO (Italian Association of Neuro-Oncology). *J Neurooncol.* 2014 Feb; 116(3):533-541. doi: 10.1007/s11060-013-1317-x. Epub 2013 Dec 1.
 36. Reardon DA, Desjardins A, Peters KB et al. Phase II study of carboplatin, irinotecan, and bevacizumab for bevacizumab naïve, recurrent glioblastoma. *J Neurooncol.* 2012; 107(1): 155-164.
 37. Kaloshi G, Brace G, Rroji A, Bushati T, Roci E, Hoxha M, Fejzo G, Petrela M. Bevacizumab alone at 5 mg/kg in an every-3-week schedule for patients with recurrent glioblastomas: a single center experience. *Tumori* 2013; 99(5):601-603. doi: 10.1700/1377.15309.
 38. Arakawa Y, Mizowaki T, Murata D, Fujimoto K, Kikuchi T, Kunieda T, Takahashi JC, Takagi Y, Miyamoto S. Retrospective Analysis of Bevacizumab in Combination with Ifosfamide, Carboplatin, and Etoposide in Patients with Second Recurrence of Glioblastoma. *Neurol Med Chir.* 2013; 53(11):779-785.
 39. Nghiemphu PL, Liu W, Lee Y, Than T, Graham C, Lai A, Green RM, Pope WB, Liau LM, Mischel PS, Nelson SF, Elashoff R, Cloughesy TF. Bevacizumab and chemotherapy for recurrent glioblastoma. A single-institution experience. *Neurology.* 2009; 72(14):1217-1222.
 40. Prestegarden L, Svendsen A, Wang J, Sleire L, Skafnesmo KO, Bjerkvig R, Yan T, Askland L, Persson A, Sakariassen PØ, Enger PØ. Glioma cell populations grouped by different cell type markers

- drive brain tumor growth. *Cancer Res.* 2010; 70(11):4274-4279. doi: 10.1158/0008-5472.CAN-09-3904. Epub 2010 May 11.
41. Lai A, Filka E, McGibbon B, Nghiemphu PL, Graham C, Yong WH, Mischel P, Liao LM, Bergsneider M, Pope W, Selch M, Cloughesy T. Phase II pilot study of bevacizumab in combination with temozolomide and regional radiation therapy for up-front treatment of patients with newly diagnosed glioblastoma multiforme: interim analysis of safety and tolerability. *Int J Radiat Oncol Biol Phys.* 2008; 71(5):1372-1380.
 42. Narayana A, Golfinos JG, Fischer I, Raza S, Kelly P, Parker E, Knopp EA, Medabalmi P, Zagzag D, Eagan P, Gruber ML. Feasibility of using bevacizumab with radiation therapy and temozolomide in newly diagnosed high-grade glioma. *Int J Radiat Oncol Biol Phys.* 2008; 72(2):383-389.
 43. Lai A, Tran A, Nghiemphu PL, Pope WB, Solis OE, Selch M, Filka E, Yong WH, Mischel PS, Liao LM, Phuphanich S, Black K, Peak S, Green RM, Spier CE, Kolevska T, Polikoff J, Fehrenbacher L, Elashoff R, Cloughesy T. Phase II trial of bevacizumab plus temozolomide during and after radiation therapy for patients with newly diagnosed glioblastoma multiforme. *J Clin Oncol.* 2011; 29(2):142-148.
 44. Narayana A, Gruber D, Kunnakkat S, Golfinos JG, Parker E, Raza S, Zagzag D, Eagan P, Gruber ML. A clinical trial of bevacizumab, temozolomide, and radiation for newly diagnosed glioblastoma. *J Neurosurg* 2012; 116(2):341-345. doi: 10.3171/2011.9.JNS11656. Epub 2011 Oct 28.
 45. Vredenburgh JJ, Desjardins A, Kirkpatrick JP, et al. Addition of bevacizumab to standard radiation therapy and daily temozolomide is associated with minimal toxicity in newly diagnosed glioblastoma multiforme. *Int J Radiat Oncol Biol Phys.* 2012; 82(1):58-66.
 46. Arrillaga-Romany I, Reardon DA, Wen PY. Current status of antiangiogenic therapies for glioblastomas. *Expert Opin Investig Drugs* 2014; 23(2):199-210. doi: 10.1517/13543784.2014.856880. Epub 2013 Dec 10.
 47. Chinot OL, de La Motte Rouge T, Moore N, Zeaiter A, Das A, Phillips H, Modrusan Z, Cloughesy T. AVAglio: Phase 3 trial of bevacizumab plus temozolomide and radiotherapy in newly diagnosed glioblastoma multiforme. *Adv Ther.* 2011; 28(4):334-340. doi: 10.1007/s12325-011-0007-3. Epub 2011 Mar 14.
 48. Brandes AA, Stupp R, Hau P, Lacombe D, Gorlia T, Tosoni A, Mirimanoff RO, Kros JM, van den Bent MJ: EORTC study 26041-22041: phase I/II study on concomitant and adjuvant temozolomide (TMZ) and radiotherapy (RT) with PTK787/ZK222584 (PTK/ZK) in newly diagnosed glioblastoma. *Eur J Cancer.* 2010; 46(2):348-354.
 49. Villano JL, Letarte N, Bressler LR. Going past the data for temozolomide. *Cancer Chemother Pharmacol.* 2012; 69(4):1113-1115. doi: 10.1007/s00280-011-1796-4. Epub 2011 Dec 7.
 50. Drappatz J, Norden AD, Wong ET, Doherty LM, Lafrankie DC, Ciampa A, Kesari S, Sceppa C, Gerard M, Phan P, Schiff D, Batchelor TT, Ligon KL, Young G, Muzikansky A, Weiss SE, Wen PY: Phase I study of vandetanib with radiotherapy and temozolomide for newly diagnosed glioblastoma. *Int J Radiat Oncol Biol Phys.* 2010; 78(1):85-90.
 51. Van den Bent MJ, Vogelbaum MA, Wen PY, Macdonald DR, Chang SM. End point assessment in gliomas: novel treatments limit usefulness of classical Macdonald's Criteria. *J Clin Oncol.* 2009; 27:2905-2908.
 52. Nagane M, Nishikawa R, Narita Y, Kobayashi H, Takano S, Shinoura N, Aoki T, Sugiyama K, Kuratsu J, Muragaki Y, Sawamura Y, Matsutani M.. Phase II study of single-agent bevacizumab in Japanese patients with recurrent malignant glioma. *Jpn J Clin Oncol* 2012; 42(10):887-895.
 53. Macdonald DR, Cascino TL, Schold SC, Jr, Cairncross JG. Response criteria for phase II studies of supratentorial malignant glioma. *J Clin Oncol.* 1990; 8(7):1277-1280.
 54. Iwamoto FM, Abrey LE, Beal K, Gutin PH, Rosenblum MK, Reuter VE, DeAngelis LM, Lassman AB. Patterns of relapse and prognosis after bevacizumab failure in recurrent glioblastoma. *Neurology.* 2009; 73(15):1200-1206.
 55. Wen PY, Macdonald DR, Reardon DA, Cloughesy TF, Sorensen AG, Galanis E, Degroot J, Wick W, Gilbert MR, Lassman AB, Tsien C, Mikkelsen T, Wong ET, Chamberlain MC, Stupp R, Lamborn KR, Vogelbaum MA, van den Bent MJ, Chang SM. Updated response assessment criteria for high-grade gliomas: response assessment in neuro-oncology working group. *J Clin Oncol.* 2010; 28(11):1963-1972.
 56. Lutz K, Radbruch A, Wiestler B, Bäumer P, Wick W, Bendszus M. Clin Neuroradiological response criteria for high-grade gliomas. *Neuroradiol* ;21(4):199-205. doi: 10.1007/s00062-011-0080-7. Epub 2011 Jun 17.
 57. Vidiri A, Pace A, Fabi A, Maschio M, Latagliata GM, Anelli V, Piludu F, Carapella CM, Giovinazzo G, Marzi S. Early perfusion changes in patients with recurrent high-grade brain tumor treated with Bevacizumab: preliminary results by a quantitative evaluation. *J Exp Clin Cancer Res.* 2012 ; 31-33. doi: 10.1186/1756-9966-31-33.
 58. Grothey A, Sugrue MM, Purdie DM, Dong W, Sargent D, Hedrick E, Kozloff M. Bevacizumab beyond first progression is associated with prolonged overall survival in metastatic colorectal cancer: results from a large observational cohort study (BRiTE) *J Clin Oncol.* 2008; 26(33):5326-5334.
 59. Norden AD, Young GS, Setayesh K, Muzikansky A, Klufas R, Ross GL, Ciampa AS, Ebbeling LG, Levy B, Drappatz J, Kesari S, Wen PY. Bevacizumab for recurrent malignant gliomas: efficacy, toxicity, and patterns of recurrence. *Neurology.* 2008; 70(10):779-787.
 60. Lu-Emerson C, Norden AD, Drappatz J, Quant EC, Beroukhim R, Ciampa AS, Doherty LM, Lafrankie DC, Ruland S, Wen PY. Retrospective study of dasatinib for recurrent glioblastoma after bevacizumab failure. *J Neurooncol.* 2011; 104(1): 287-291.
 61. Reardon DA, Vredenburgh JJ, Desjardins A, Peters K, Coan AD, Hemdon JE, et al. Bevacizumab continuation following Bevacizumab progression: Meta-analysis of five consecutive recurrent glioblastoma trials. *J Clin Oncol.* 2011; 29 (suppl 19):2030.

62. Jo J, Schiff D, Purow B. Angiogenic inhibition in high-grade gliomas: past, present and future. *Expert Rev Neurother*. 2012; 12(6):733-747.
63. Weinstein IB, Joe AK. Mechanisms of disease: oncogene addiction – a rationale for molecular targeting in cancer therapy. *Nat Clin Pract Oncol*. 2006; 3(8):448-457.
64. Loscher W, Potschka H. Drug resistance in brain diseases and the role of drug efflux transporters. *Nat Rev Neurosci*. 2005; 6(8):591-602.
65. Lu KV, Bergers G. Mechanisms of evasive resistance to anti-VEGF therapy in glioblastoma. *CNS Oncol*. 2013; 2(1):49-65.
66. Friedman HS, Prados MD, Wen PY, Mikkelsen T, Schiff D, Abrey LE, Yung WK, Paleologos N, Nicholas MK, Jensen R, Vredenburgh J, Huang J, Zheng M, Cloughesy T. Bevacizumab alone and in combination with irinotecan in recurrent glioblastoma. *J Clin Oncol*. 2009; 27(28):4733-4740.
67. Kreisl TN, Kim L, Moore K, Duic P, Royce C, Stroud I, Garren N, Mackey M, Butman JA, Camphausen K, Park J, Albert PS, Fine HA. Phase II trial of single-agent bevacizumab followed by bevacizumab plus irinotecan at tumor progression in recurrent glioblastoma. *J Clin Oncol*. 2009; 27(5):740-745.
68. Bokstein F, Shpigel S, Blumenthal DT. Treatment with bevacizumab and irinotecan for recurrent high-grade glial tumors. *Cancer*. 2008; 112(10):2267-2273. doi: 10.1002/cncr.23401.